
INCLUSION

Vomiting and/or 
diarrhea of recent 
onset not due to 
chronic disease, with 
or without fever, 
nausea, abdominal 
pain

EXCLUSION

Patient < 2 months of 
age

Vomiting with no 
diarrhea for >48 hrs

Severe dehydration, 
toxic appearance or 
meets sepsis criteria 

Comorbid conditions 
(medically complex 
children, renal failure, 
cardiac disease, IBD, 
liver disease, VP shunt, 
short gut syndrome, 
myocarditis)

ICU admission for 
similar symptoms

Bilious emesis 
(consider bowel 
obstruction)

Acute surgical 
abdomen

Head injury within 72 
hours 
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Determine Dehydration Severity
 Vital Signs
 History and Physical Exam 
 Dehydration Assessment Tool

END

Child presents to the ED with vomiting

 Send home with instructions 
and follow-up care 

Minimal Dehydration 

Oral Rehydration Therapy 
(ORT)

(Tool available here)

    Initiation Phase of ORT
 <10kg: 5ml q 5 mins

 ≥10kg: 10ml q 5 mins

 Assess in 30 min 

      Second Phase of ORT
 <10kg: 10ml q 5 mins

 ≥10kg: 20ml q 5 mins

 Assess in 30-60 min

PO Challenge/PO Trial
 Pedialtye/Enfalyte
 Gatorade
 Popsicle
 Diluted Apple Juice 
 Breastmilk 

Fail Oral 
Challenge

Pass Oral Challenge 

Severe Dehydration 

Off Pathway 

Moderate Dehydration 

Administer Zofran if clinically 
indicated and not already 

received at intake

Does Patient Meet Criteria for Gastroenteritis CCG?

Obtain IV access and order labs
**Reference IVF Management 

Algorithm in Weblink as needed

Administer 1st IV fluid bolus
0.9% NS 20 ml/kg over 

30-60 min(max dose 1,000 ml)

Reassess
Recheck vital signs
Review electrolytes

Administer 2nd IV fluid bolus
0.9% NS 20 ml/kg over 

30-60 min (max dose 1,000 ml)

Reassess
Recheck vital signs
Review electrolytes

NOT IMPROVED

IMPROVED 

Consider Alternative Diagnosis and Admit

NOT IMPROVED 

Are Discharge/Home Management Criteria Met?
 Clinical status improved (1 or more 

urine output) 
 Adequate family teaching
 Follow up established 

YES NO

Fail ORT

NO

YES 

TOLERATES

ED Nurse administers Zofran (Ondansetron) at intake if patient meets criteria for RN Initiated Zofran: 
• Age > 6 months 
• Weight > 8kg  
• Nausea/non-bilious emesis
•  >=3 emesis episodes in last 24 hrs                                                                   
• No prior allergy to Zofran                                                        
• No past chronic medical history except asthma                                
• No meds taken in the last 24 hrs EXCEPT Acetaminophen or Ibuprofen     
• No head trauma within 72 hours, congenital prolonged QT, malignant hyperthermia reaction, muscle disorder                                                                       
• Not tolerating PO liquids/solids since last emesis 

Zofran Dosing: 
8-15kg: 2mg ODT x 1

15-30kg: 4mg ODT x 1
>30kg: 8mg ODT x 1

Acute Gastroenteritis with Vomiting 
and/or Diarrhea Algorithm

Emergency Department

ORT FLUID

Pedialtye/Enfalyte
Gatorade

Diluted Apple Juice 

Breastmilk 

http://portal2/sites/coex/clinical-qlty-excellence/clinical-qlty-effectiveness/Clinical%20Care%20Guidelines%20in%20Practice/Maintenance%20IVF/Maintenance%20IVF%20Initiation%20and%20Monitoring_SOFI%20Algorithm.pdf
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